Montagehandleiding
Fitting instruction
Montageanleitung
Description de montage
Instrucciones de montaje
Montagevejledning
Monteringsvejledning
Monteringshandledning
Asennusohje

Istruzioni di montaggio
Navod k montazi
Szerelési utasitas
Mopsapok ycTaHOBKM

Honda Jazz

ﬁ 2008/10 —»

TYPE: 036-291
Ball Code: 38.350-3381

* K
* *
£

* p K

EC 94/20

e7 00-0207

1555 kg

1000 kg

iy

95 kg

D

Waarde
Value
Wert
Valer
Erték

6,02 kN

NL| D |GB| N |SE| 1 |F
E DK S cz H RU | PL
© ACPS HUK issue: 15.02.2020
Automotive Rev.: 4

| @14
f}\ : N N
N
N : N
\ N
N ?
N
N
N :
N
N~ f U
) 220
2.

aris

Y A C PS

ARTAR WUYERTLD

css  ASO-X

ﬂ TI% DVALE I:Jm
’ "

\ u[:::j//

1/16



o Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.
¢ Die maximale Anhangelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oder im

Benutzerhandbuch nachlesen.

* For the max. trailer weight of your car please refer to the owner's manual or your car

homologation documents.

e Pour connaitre le poids maxi remarquable pour votre voiture consulter la notice
d'utilisation de votre voiture ou la carte grise.

o Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.

o Deres forhandler vil kunne oplyse Dem om den hgijst tilladte vaegt efter Deres karetg;.

e Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

o Se handboken eller registreringsbevis fér max slapvagnsvikt for din bil.

o Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

e Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al

manuale d'istruzione od ai documenti di omologazione della vettura stessa.
o Maximalni pfipustna hmotnost pfivésu pro Vase vozidlo je uvedena v technickém
prikazu nebo v uZivatelské prirucce.

o A maximalis vontathato tdmegekrdl gy6z6djon meg a gépkocsi kezelési kdnyvébdl, vagy

a gépkocsi tipusbizonyitvanyabal.
o MakcvumanbeHyto Maccy npuvuena NpocMm NPOBEPATL B 3aBOACKOW KHUXKKE 1nn no B
TUNOBOM cepTuduKaTe aBTOMOOUNS.

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
CNMCOK KOMAEKTYIOLLNX

Piezas incluidas
Medfalgende komponenter
Vedlagt festemateriell
Medféljande komponenter

Mukana tulevat osat
Componenti forniti a corredo
Dodané upevriovaci dily
Tartozékjegyzék

Ooris

Y A C PS

15.

16

17.

18

19.
20.

1x

2X

11x

9x
1x

1x
3x

M10x100

M12x110
M12x70
M12x50

M12x40
M8x25

M6x25
M6x16

J19x3x62

M12( @32x12,5x4)

M12
M10
M8
M6

24

26

23.

25.

7x
1x

3x

1x

1x

M8

M12
M10

M6

30x4x43

25x4x60

2/16



@ De tussenruimte conform supplement VI, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.

(D) Der Freiraum nach Anhang VI, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.

The clearance specified in appendix VI, diagram 30 of guideline 94/20/EC must be guaranteed.

(F) La zone de dégagement doit &tre garantie conformément & I'annexe VII, illustration 30 de la directive 94/20/CE.

(E>) Debe garantizarse el espacio libre, conforme al anexo VI, figura 30 de la directiva comunitaria CE/94/20.

Frirummet skal overholdes iht. bilag VI, fig. 30 i direktiv 94/20/EU.

(ND Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EEC skal overholdes.

@ Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

(FIN) Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

(1) Deve essere garantito lo spazio libero secondo I'allegato VI, figura 30 della direttiva 94/20/CE.

(€2) Volny prostor ve smyslu Pfilohy VII, obr. 30 Smérnice &. 94/20/ES musi byt zarugen.

Nalezy zagwarantowac wolng wysokos¢ okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zalgczniku nr VII.

(HD A 9420/EK irdnyelv VII. mellékletében, a 30. bran a vonogdmb elhelyezése szamara eléirt szabad tér-adatokat biztositani kell.
Heobxogumo cbecneyunTb AaHHbIe CBOGOAHOMO NPOCTPAHCTBA, NPeanucaHHbie A8 Pa3MeLLleHua TAroBoro Wwapuka 8 npunoxerun VIl gupektueel 94/20/EC .

-
75 min. 75 min.
e
—_—— ol
s e P
. 3 P e
y @ g %
i 2% / P e A g
| / 7 P £
| / 2 2 A 3 \
N |, mex. 100 mm 5 i [ A - - - = A i
\ = [ {
™ = \ \
| ‘ % ) <) | |
\ z o 2o FH A/
B =] = =0 \ A1
S P ,;\P O P PO | 53 2 m_g L J
ke EnN 5 g2 @ +*
' B, O g % T8
= [ min. 85 mm >8 55 582 E = S
\ ~ - = —
< | S S £¢ w233 ©3822¢
s k. £g BOw Saog5Td
L EE 'E%E,_, Eggﬁgg
5 RN >5m339ﬁ ngggl—
& E3gn8824EEL20F 8
a NN ' -%azEmoaﬁ';gg’éfﬂ:’o
T : 3 2¢ePoLo g SETE S
] — « |8E2F3sSEs2EFEQ
£ S o NOO o= B 5 @9
gl E | ——r TREOS5RBE g0 = 3
w| & so_ 8 >=8 283 28 %
i3 I 0603 oEESE = £ 3
- I i 22 S bR ECE RN >
‘B \ [ g ._E_{:EZ_“EE';:S;C:HQ ,'1\
\ ; & = gw-99~m>ﬂ% ascg @ 7
\ } 45%in. g_gAgngwE g:g-mféé‘:ﬂ /
h ‘ 7 al = 4 T > <] /
‘ / 2 @B T o500 E0 & E 7
\ SN 4 ok g E@5228s5p32228 % /
\ N ERgoceExrgsgeSefE
\ Yy 45%min, . O Ng = o o S @
L ~3:358828as280 ‘ -
R e Moo | o L e = 9.2 = ™
e s — fo@ac>>STaazm -
’ eBLLEREROREEER T

oris



@Bij gebruik van de trekhaak moeten de voorschriften van de van de voertuigfabrikant met

betrekking tot het maximale trekgewicht en de maximale verticale kogeldruk in acht worden
genomen, als gebruiksaanwijzing van het voeruig en de WWTA-documentatie. Raadpleeg uw
dealer voor het maximale trekgewicht dat uw auto mag trekken. De voorschrifien van deze
trekhaak mogen niet overschreden worden.

Voorafgaand aan het trekken dient u in ieder geval de secundaire aansluiting, de veiligheidsketting,
Zeker te stellen, zodat de aanhanger automatisch tot stilstand komt als het trekoog losraakt.

In het viterste geval kan een dergelijke overbelasting leiden tot het losraken van de getrokken last,
dat wil zeggen de aanhanger, caravan of fietsendrager. Dit kan vervolgens zwaar of dodelik letsel
toebrengen aan personan in het voertuig dat de last trekt enfof omstanders.

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek aan het product, dat is
veroorzaakt door onjuist of oneigenlijk gebruik (o.a. overbelasting) door de gebuiker of een persoon
voor wie hij aansprakelijk is.

Er mag niet worden afgeweken van de als norm vastgestelde bevestigingspunten.

Ook de nationale richtlijnen betreffende de goedkeuring van de toebehoren moeten in acht worden
QEnmmen,

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrolesysteem.

Reclamaties met betrekking tot ontbrekende onderdelen kunnen alleen geaccepteerd worden indien
er een weegcontrolesticker kan worden getoond. De garantie geldt witsluitend voor nieuwe
trekhaken en toebehoren. Het gebruik van gebruikie, tweedehands producten is VERBODEN en
levensgevaarijk, waarvoor ACPS Automotive niet aansprakelijk kan worden gesteld.

(GE)Always refer to the instructions of the vehicle manufacturer, such as the vehicle manual and

WWTA, relating to the maximum Permissible towing weight and the maximum vertical ball loading
when using the towbar. Ask your vehicle manufacturer / local dealer about maximum towing
weights that apply to your vehicle. You must not exceed the relevant specifications.

Ahways secure the secondary coupling, the safety chain before towing, which enables the trailer to be
stopped automatically in the event of separation of the towing ball.

In extreme cases overloading the towbar could result in the premature decoupling of the equipment
being towed, that is a trailer, caravan or bicycle carrier. As a result this could also cause severe or
fatal injuries to persons either within the towing vehicle and/or innocent bystanders in the area at that
time.

ACPS Automotive may not be held responsible for any defect of the product caused by improper use
or use other than the intended use (including overloading) by the wser or any person for whom the
useris responsible.

The fixing points specified as standard must be observed.
Maticnal guidelines concerning official approval of accessories must also be observed.

All our products are adjusted upon dispatch with a weight control system.

In the case of missing parts we can only accept a request of replacement with the weight control
sticker.

Guarantee is valid only for new lowbars and accessories. The use of second-hand towbars is
prohibited and could be life-threatening, where ACPS Automotive cannot be held responsible.

aris

Y A C PS

i der Mutzung einer Anhdngevermrichtung sind die Vorschriften des Herstellers beziiglich der
erlaubten maximalan Anhangelast und der maximal zulidssigen Stitzlast unbedingt einzuhalten.
Erkundigen Sie sich bei Inrem Fahrzeugherstaller/lokalen Handler, (ber die maximale

Anhéngelast lhres Fahrzeuges. Die angegebenen Werte dirfen nicht Gberschritten werden ! Die

maximale Anhangelast und Stltzlast der Anhangevorrichtung {Daten sind auf der
Montageanieitung und Typenschild vermerkt) diifen nicht Gberschritten werden!

Sobald an einer beliebigen Stelle der Kupplungskugel-Durchmesser von 48,0 mm oder kleinar
erreicht ist, darf die Kugel der Anhangevorrichtung aus Sicherheitsgriinden nicht mehr benutzt

werden!

Die Uberbelastung der Anhdngevorrichtung (bew. das Missachten der Verschriften) kann zu

schweren Schiaden am Fahrzeug undfoder der Anhdngevomichtung flhren.

Es diirfen keine Anderungen oder Umnbauten an der Anhangevorrichiung vorgenommen werden |

Sie fihren zum Erldschen der Betriebserlaubnis.

Die Anh&ngevorrichtung dient zum Ziehen von Anhéngern, welche mit Zugkugelkupplungen
ausgeriistel sind und zum Betrieb von Lastentragern welche fir die Montage auf der

Kupplungskugel zugelassen sind, artfremde Benulzung ist verbolen,

ACPS Automotive kann nicht flir Fehler zur Verantwortung gezogen werden, die durch falschen oder
berlastung) verursacht wurden, entweder

nicht bestimmungsgematen Gebrauch (unter anderem
durch den Mutzer oder eine Person, fir die der Mutzer verantworllichist,

Die vom Fahrzeughersteller serienmdllig genehmigten Befestigungspunkte sind eingehalten.

Mationale Richtlinien Ober die Anbavabnahmen sind zu beachten.
Diese Montage- und Beftriebsanleitung ist den Kfz.-Papieren beizufiigen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem Gberprift. Im
Falle fehlender Teile kiénnen wir der Bitte nach MNachlieferung nur entsprechen, wenn auch der

Aufkleber, der die Gewichtskonirolle bestitigl, mit eingesandt wird,

@Velokwkkua kéytidessa aina huomici ajoneuvon valmistajan ohjeet koskien suurinta sallittua
vetopainoa ja suurinta pystysuoraa kuularasitusta, ajoneuven kayttbohjetta ja WWTA

dokumentaatiota. Kysy jalleenmyyjaltdsi paljonko autosi suurin sallittu vetopaino on. On kiellettya

ylittéd vetokoukkua koskevat rajoitukset,

Ennen vetoa aina varmista toissijainen litdntd, suojaketju, jolka mahdollistavat perdvaunun

automaattisen pysahtymisen vetokoukun intautumisen tapauksessa.

Agritapauksessa vetokoukun ylikuormitus johtaa vedetyn ajoneuven, eli perdvaunun, asuntovaunun
tai polkupydritelineen irtautumisen. TAmd saattaa aiheuttaa veloajoneuvossa istuvien jaltai

kanssakulkijoiden vakavaa tai kuolemaan johtavaa loukkaantumista .

ACPS Automotive e ota vastuuta tuotteen sellaisista vicista, jotka aiheutuval vadrdstd tai
epdasianmukaisesta kidytdstd (muun muassa ylikuormitus) jotka johtuvat kiytidjan tai kiytiajan

vastuulla clevan henkildn toimesta.

Madratyistd standardikiinnityspisteista ei saa erota,
Myds osien mydntdmisen kansalliset direktiivit taytyy noudattaa.

Ennen toimitusta jokainen tuotteemme sasdetasn painotarkastussysteemin avulla.

Puuttuvan osan voimme korvata vain ja ainoastaan tarkastusta todistavaa tarraa vastaan. Takuw
kattaa wvain uudet wetokoukut ja osat. Kaytettyjen, jdlleenmyydyjen tuolteiden kayttdminen on

KIELLETTY ja hengenvaarallista, josta ACPS Automotive ei ole vastuussa.

4/16



¢ F JEn cas de |'utilisation de la barre & remorquer les instructions du producteur du véhicule

concemant le poids maximal remorqué permis et la charge maximale verticale de la boule
doivent étre suivies. De telles instructions peuvent étre linstruction d'ulilisation du producteur du
véhicule et la documentation WWTA, Prigre de vous rensaigner chez le vendeur fdistributeur local
du vehicule concernant le poids maximal permis que votre voiture peut remorquer. Il est interdit
d'excéder les charges données dans les instructions relatives a [a barre & remorquer.

Avant de remorguer, connecter la connexion auxiliaire, la chaine de sécurité avec ses points de
fixation d'usine en tous cas. La chaine de sécurité permet I'arrét automatique de la remorgue si la
connexion principale se détachait.

Dans un cas extréme, la surcharge de la barre a4 remorquer peut causer le délachement de
'équipement remorqué c'est-a-dire de la remorque, de la caravane ou du support de bicyclette, La
conséquence peul étre une blessure grave ou mortelle pour les personnes se trouvant dans le
véhicule remaorquant etiou pour les pigtons innocents se rouvant auprés du véhicule,

ACPS Automotive ne s'engage a aucune responsabilité pour les défauts éventuels du produit qui
sont causés par une utilisation incorrecte ou qui n'est pas conforme a la destination prévue du produit
{y compris la surcharge) de la part de soit de 'utilisateur soit d'une personne de laguelle Futilisateur
estresponsable.

llest interdit d'utiliser de points de fixation qui ne sont pas selon leg normes.
Il faut suivre les lignes guides nationales relatives a 'approbation des piéces accessoires par des
autorntés,

Avant leurlivraison, tous nos produits sont mis au point & I'aide d'un systéme contrlant le poids.

Sl y a des pigces manquantes, nous ne pouvons satisfaire les demandes de livraison ultérieure que
si l'étiguette confirmant le conirdle du poids est présentée. La garantie ne s'applique qu'aux
nouveaux barres a remorquer el qu'aux nouveaux accessoires. Il est INTERDIT d'utiliser des
produits usés, venant de deuxiéme main qui menacent aussi de mort &t pour lesquels ACPS
Automotive ne s'engage a aucune responsabilite.

@Alﬁd henvis Dem til producentens forskrifter om maksimal tilladte koblingsvaegt og maksimal

vertikale kuglevaegt, samt keretejets brugsanvisning og WWTA dokumentation, nar De bruger
treekkrogen. Sparg Deres bilforhandlerflokale forhandler om maksimal koblingsvaegl, der gaslder
for Deres kareta). Verdier tilladt for traekkrog ma ikke overstiges.

Altid tilslut den sekundaere kobling, sikkerhedskaede til dens originale befastelsespunktier) fer
bugsering, sadan at traileren kunne stoppe automatisk i tilfelde af, at traskkuglen kobles af.

| ekstreme tilfazlde kan overbelastning af traekkrogen medfere for tidlig afkobling af det bugserede
udstyr, f.eks. trailer, kasse, campingvogn eller cykelholder. Som felge kan det ogsa forarsage
alvorlige eller dadelige kvastelser for personer, der opholder sig enten i det bugserende keretoj
ogleller uskyldige tilskuers | omradet pa det pageeldende tidspunkt.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle fejl | produktet, som opstar som felge af
forkert eller anden uhensigtsmeaessig brug (inkl. overbelastning) af brugeren eller enhver parson,
som brugeren er ansvarlig for.

Befzestelsespunkierne, som er angivet som standard, skal overholdes.
Mationale retningslinjer for officiel godkendelse af tilbeher skal ogsa overholdes,

Alle vores produkter er kontrolleret for afsendelse vha. et vaegistyresystem.

| tilfeglde af manglende dele kan vi kun acceptera en anmodning om erstatning hvis en sticker
foreligger, der attesterer, at veegtkontrol er blevet udfert. Garantien geelder kun for nye traskkroge og
tilbehar. Brug af brugte traekkroge er forbudt og kan medfare livsfare, som ACPS Automotive ikke
kan holdes ansvarlig for,

aris

Y A C PS

@Far& sempre riferimento alle istruzioni del costruttore del veicolo, al manuale del veicolo e alla

documentazione WVTA, relative al peso rimorchiabile massimo ammissibile e al carico massimo
della sfera vericale quando si usa il gancio di traino. Chiedere al produttore del veicolo o al
rivenditore locale quant'e il peso massimo trainabile ammeasso per il veicolo. Non superare i
valori consentiti per il gancio di traino.

Prima di trainare collegare sempre Fattacco secondario, la catena di sicurezza, ai punti d'attacco
prefabbricati per rendere possibile I'arresto automatico del imorchio in caso di sganciamento della
sferaditraino.

In casi estremi il sovraccarico del gancio di traino potrebbe comportare il precoce sganciamento del
dispositivo trainato, sia che si fratti d'un rimorchio, d'una roulofte o d'un portabiciclette. Di
conseguenza cid potrebbe causare lesioni gravi o mortali alle persone allinterno del veicolo
trainante eo a persone innacenti in transito nella zona inquel momento,

ACPS Automaotive non pud essere ritenuta responsabile per eventuali difetti del prodotto causati da
un usa improprio o diverso da quello della destinazione d'uso (compreso il sovraccarico) da parte
dell'utilizzatore o di qualsiasi persona per la quale I'utilizzatore & responsabile.

| punti di fiszaggio definiti di serie devono essera rispettati.
Devono essere osservate le normative nazionali sui collaudi degli accesson.

Tutti i nostr prodotti sono controllati al momento della spedizione con un sistema di confrollo del
paso.

Mel caso di parti mancanti possiamo accettare una richiesta di sostituzione solamente insieme
all'etichetta cerlificante I'avvenuto controllo del peso. La garanzia & valida soltanto per ganci di traino
ed accessor nuovi. || montaggio di ganci usati @ di seconda mano @ VIETATO & pud causare lesioni
martali alle persone, cosa per cui ACPS Automative non pud essere ritenuta responsabile.

N Ved anvendelse av tilhengerfestet skal det tas hensyn til kjoreteyfabrikantens forskrifter og

anvisninger nedsatt | kjeretayets bruksanvisning og WVWTA dokumentasjon vedrerende
rmaksimal tavevekt og maksimalt vertikalt kulevekt, Sper fabrikanten § merkeforhandleren om
den maksimale tavevekten. Det er forbudt & overskride forskriftene vedrerende tilhengerfestet.
Den sekundaere tilkoblingen, sikkerhetskjeden, skal alltid tilkobles til de(n) angitte
fabrikkpunkten{e) fer anvendelsen av tilhengeren for at traileren kan stoppes i tilfelle
hovedkoblingens eventuell lesrivelse.

| ekstreme lilfeller kan overbelastning resultere i at det tauete annlegget, altsa trailer, campinvegn
eller sykkeltrailer losrives fra kjeretoyet. Og dette kan fere til alvorlige eller dadlige skader til
personer sittende i den tavende bilen ogleller andre uskyldige personer som oppholder seq i
naerheten.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle produkfeil som framstar ifelge
skjedesles eller ukyndig bruk (blant annet overbelasting) av brukeren eller an annen person som
brukeren er ansvarlig for.

Detskal tas hensyn til festepunkiensa angitt som standard.
Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse avtilbeher.

Wed transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.

| titfelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten som
attesterer vektkontrollen. Garantien gjelder bare for nye tilhengerfester og bestanddeler.
Anvendelse av annenhandsprodukter er FORBUDT og kan fere til dedliger personsskader, som
ACPS Autormotive kan ikke stilles ansvarlig for.

5/16



del fabricante del vehiculo referentes al peso maximo permitido de remolgue y a la carga
maxima vertical de la bola, tanto como al manual de uso como a la documentacion WWYT.
Pragunte al comerciante de la marca/comerciante local, de que cudnto es el peso remolcable
maxima de su auto. Esta prohibido traspasar los valores de las prescripciones referentes al
gancho de remolque.

Antes de remolcar siempre aseqgure la conexion segundaria, cadena de seguridad, los cuales
hacen posible el paro automatico del remolque, en el caso del desprendimiento de la bola de
remalgue.

Este tipo de sobrecarga en casos extremos puede traer como resultado el desprendimiento del
dispositivo remolcado, o sea del camro de remolque, de la caravana, o del portabicicletas. Y esto
puede ocasionar lesiones graves o mortales a las personas que estan en el vehiculo remolcador yio
a las personas inocentes que estan en el rea.

ACPS Automoliveno asume responsabilidad de ningOn tipo por error eventual del producto
causado por uso incorrecto o por no usarlo a lo que fue destinado (incluido la sobrecarga), tanto por
parte del usuario como de cualquiera persona bajo su responsabilidad.

Hay que tener en cuenta las prescripciones de los puntos de fijacidn estandanzado determinado.
Hay que tener en cuenta las direclivas nacionales referentes a la autonizacion oficial de los
ACCESOnos

Antes del transporte, controlamos todos nuestros productos en un sistema de control de peso.

En el caso de accesorios faltantes, el pedido referente a su reemplazo sdlo lo podemos aceptar
conjunto con la presentacion de la etiqueta adhesiva que certifica el control de peso, La garantia
sdlo es valida para ganchos de remolgue y accesorios nuevos. Esta PROHIBIDO y es mortalmente
peligroso usar productos usados o de segunda mano, por lo que ACPS Automolive no asume [a
responsabilidad.

@F‘ﬁ pouditi tazného zafizeni se vEdy fidte pokyny vyrobce vozidla, navodu k obsluze vozidla a

WWTA, tykajicich se maximalni pfipustné hmotnosti taZeného ndkladu, a maximalnino svislého
zatiZeni koule. Informujte se u mistniho prodejee/ivyrobee vozidla o maximalnich hmaotnostech
taZeného nakladu, kieré se vetahuji k vasemu vozidiu, Nepfekracujte hodnoty povolené pro tazng
zafizeni.

Pfed taZenim pfivésu v kaZdém pfipad? zabezpetle sekundami spojeni, bezpednosini fetdz, kleré
umazni automatické zastaveni privésu v plipadé oddéleni hlavniho spojovaciho zafizeni.

V oextrémnich pfipadech pfetiZzeni taZného zafizeni muZe vést k oddéleni zafizeni a uvolnéni
piivésu, at u je to trailer, pfivas, karavan nebo nosit jizdnich kal, V disledku to miZe také zpdsobit
vazné nebo smrelngé zranéni osob ve vozidle anebo nevinnych kolemjdoucich v této oblasti v té
dobé.

Firma ACPS Automotive nenese odpovédnost za Zadnou vadu vyrobku, zpisobenou nespravnym
pouZitim nebo pouZitim jinym neZ je zamyslend pouditi (vietnd pfetizeni) ze strany ufivatele nebo
osoby, za kterou je zodpovadny uivatel,

Upeviovaci body uvedensd ve standardu musi byt dodrzeny.
Také musi byt dodrzeny narodni pfedpisy tykajici se oficialniho schvaleni prisludanstvi,

Wiechny nade vyrobky jsou pfed expedici kontrolovany systémem pro kontrolu hmotnosti.

VW pfipadé chybéjicich dild miZeme pfijimat Zadosti o ndhradu pouze po pfedloZeni Stitku o kontrole
hmotnosti, Zaruka je platnd pouze pro nové tainé zafizeni a plislufenstvi. PouZivani taZnych
zafizeni z druhé ruky je ZAKAZANOD a miZe zpisobit smrieingé zranéni, za kieré ACPS Automotive
nelze init odpovédnym.

aris

Y A C PS

@ En caso de ulilizar gancho de remolque, hay que observar obligaloriamente las prescripciones (S ) Las alltid instruklionerna fran tillverkaren av fordonet, bruksanvisningen av fordonet och WVTA,

avseende den maximala tillatna vikten av sldpvagnen och den maximala verikala belastningen
av dragkulan vid anvindningen av dragkroken. Fraga tillverkaren av fordonet / lokala
aterforsaljaren om de maximala dragvikterna som galler for ditt fordon, och som inte dverstiger
mer vérdena, som &r tilldtna fér dragkroken,

Anslut alitid den sekundéra kopplingen, sédkerhetskedjan, till sin fabrikstillverkade fastpunktier)
innan bogsering, for alt slapvagnen ska stoppas automatiskt i handelse av separationen av
huvudkopplingan.

| extrema fall, fverbelastningen av dragkroken kan leda till en fértidig frikoppling av den utrustning
som bogseras, oavsell om det &r en slépvagn, lada, husvagn eller cykelhdllare. Som ett resultat av
detta, den kan ocksa leda till allvariga eller livshotande skador till person, antingen inom
dragfordonet och f eller oskyldiga askadare, som finns i omradet vid den tiden.

ACPS Automotive kan inte hallas ansvarig far nagon skada pa produkien som orsakas av en
felaktig anvandning, eller anvandningen som &r andra 4n den avsedda anvéndningen (inklusive
dverbelastning) av anvandaren eller personen, far vilken anvandaren &r ansvarig.

Fistpunktemna, som anges som standard, maste filjas.
De nationella riktlinjer fér det officiellt gndk#nnandetav lilbehor maste ocksa beaklas,

Alla vara produkter &r kontrollerade vid leverans med en viktkontroll-system.

| fall av saknade bestandsdelar kan vi endast acceptera en begiran om erséttning med viktkontroll-
klistermarke.

Garanti géller endast fir nya dragkrokar och tillbehér. Monteringen av begagnade dragkrokar ar
frbjudet. och kan leda fill livshotande skador till person, dér ACPS Automotive inte kan héllas
ansvarig.

W przypadku korzystania z zaczepu kulistego nalezy cbowigzkowo przestrzegad przepisiw

producenta dotyczacych maksymalnej masy przyczepy oraz maksymalnego pionoweago
obcigZzenia zaczepu, jak instrukcja wiycia | dokumentacja WVTA, Prosze zapylac
dystrybutora/miejscowego sprzedawcy, jaka jest maksymalna masa ciggniona Waszego
samochodu. Specyfikacje dia zaczepu kulowego nie moga byé przekroczone,

Przed holowaniem w kazdym przypadku naleiy zapewnité dodalkowe polgczenie, lancuch
bezpieczenstwa, kidry umoZliwiajg automatyczne zatrzymanie sig przyczepy w przypadku
aderwania sig haka.

W skrajnych przypadkach, przecigzenie zaczepu kulistego moie spowodowad uwolnienie sig
sprzgiu ciggnionege, a wiec prayczepy, przyczepy kempingowej lub uchwylu na rower. Moke to
spowodowat powaine lub Smiertelne obraZenia ciala osob znajdujgcych sie w pojeidzie
ciggnacym iflub przebywajacych w poblizu przypadkowych przechodnidw.

ACPS Automotive nie ponosi odpowiedzialnosci za ewentualne uszkodzenia produktu, ktore
powstaly w wyniku blednego lub niewlasciwego uzytkowania (w tym przecigzenia),
spowodowanego przez uzytkownika, lub inne osoby, za kidre uzytkownik jest cdpowiedzialny.

Od okreslonych, jako standard punktdw mocowania nie nalezy odbiegacd.
Maledy rdwniez przestrzegad krajowych wytycznych oficjalnego zatwierdzenia akcesoridw.

Przed transportem wszystkie nasze produkty regulowane sg systemem kontroliwagi.

W przypadku braku jakiejs czesci prosbe o uzupelnienie jestedmy w stanie spelnié wylacznie po
przedstawieniu naklejki zaswiadczajgce] kontrolg wagi. Gwarancja dotyczy jedynie nowego haka i
akcesoridw. Zastosowanie uiywanych, ocdkupionych akcesoriow jest WZBRONIOMA | zagraia
Zyciu, ACPS Automotive nie ponosi za to odpowiedzialnodci.

6/16



TH> A vondhorog haszndlata eselén a jarmi gydrtojdnak a megengedett maximdlis vontatolt silyra

&s a maximalis figgdleges gimbterhelésre vonatkozd eldirasait, mint a jarmi hasznalati
utsitasa és WVTA dokumentacidja, kitelezden be kell tartani. Kérdezze meg gépjarmii-
kereskeddjéthelyi forgalmazdjat, mennyi az On autdja altal maximalisan vontathatd sily. A
vonohorogra vonatkozo eldirasokat tilos tallépni.

Vontatds eldtt minden esetben biztosilsa a masodlagos kapcsolddést, biztonsdgi lanc, amik
lehetdve teszik a pdtkocsi automatikus megallasat a vondgdmb levalasa esetén,

Szélsdséges esetben a vondhorog tullerhelése a vontatott berendezés, tehat az utanfutd,
lakokocsi vagy kerékpartartd elszabadulasat eredményezheti. Ez pedig sulyos vagy halalos
kimenetell sérilést okozhat a vontatd jarmiben tartdzkodd személyeknek ésivagy a terlleten
tartozkodd vétlen nazelddiknek.

Az ACPS Automotive nem vonhatd feleldsségre a termeék olyan esetleges hibaiént, amelyeket
helytelen vagy nem rendeltetésszeri hasznalat okozolt (tobbek kbzdtt wWilterhelés), akér a
felhasznalo, akar olyan személy részérdl, akient a felhasznald feleltsséggel tartozik,

Aszabvinyosként meghatirozolt rdgzitési pontoktd! eltémi nem lehet.
Atartozekok hatbsagi jdvahagyasara vonatkozd nemzeti iranyelveket is be kell tartani.

Kiszallitas eldtt valamennyi termékiinket silyellendrzé rendszerrel allituk be,

Hianyzd alkatresz esetén, csak a solyellendrzés megtirténtet igazold matrica ellenében all
médunkban eleget tenni a pdlldsra vonatkozd kérésnek. A garancia csak 0 vondhorgokra és
tartozékokra érvényes, Hasznall, masodkézbdl szarmazd termék haszndlata TILOS és
életveszélyes, amiért az ACPS Automotive nem vonhatd feleldsségre.

aris

Y A C PS

(ELD B cnyvae none3nsaHna dapronom Bul gonsHel coBningars MHCTRYKLMK NPOH3BOMTENA

ABTOMOGUNA B CEBASK C QONYCKAEMBIM MAKCHMANbHBIM GYKCHDYEMbBIM FPY30M M MAKCHMANbHOW
BERTHKANLHOR HATPYZKOM ABTOMOBMNR, MHETPYKLMM MO JKCNAYATALMKA 3 TAKKE HOKYMEHTALIMO
WVTA. Cnpocute ¥ MECTHOM QMNEpa/pacnpaaeniTens KaKkon MaKCHMaNbHLIR rPY3 MOMHD
GykcupoBate Bawum asTomobunem. Bel He ONMHE NDEBLILATE TEXHHYECKHE XAPAKTEDHCTHRA
thapeana,

MNepen GyrcupoBrod, 0OAIATENBHO NPUCOROWHWTE BTOPHMYHOE CUENNEHWE, CTRAX0BOUYHYHD LENG K
IABOACKAM TOWKAM, 4TO 0BECeUUT ABTOMATUYECKYH OCTAMOBKY NpUUEna B chiyvae
PACCOSOMHEHHA MABHOA MydITE! CLUENNEHWA,

KpaiHas NeparpyIka NpUUEna MOKET BLIIBATE &ro OTKMKNMEHME, HEZABUCHME OT Toro, ByaeT nu
ATO NpUgeEn, HDPDEKE. KapagaH Hny AepEaTens BENoCHNana. I{!JOHE TOND, B TAKWX CNYYaRx NEOW,
CHOAWMWE B apToMoBune WUNH HeBWHHBE NpoXosWe, HaxOOAWMECA B TO BREMA pinuMan
ABTOMOGUNA MOFYT NOMYYNTE CMERTENLHLIE UAKY CEPLEIHIE TRAEMBI,

ACPS Automotive HE HeCET OTRETCTEEHHOCTH 32 Nnbke AederTsl NPOAYKTA, KOTOPLIE BOIHHKNK
BCNEOCTEMM HECOOTEETCTEEHHOND NONBIOBEHWA WNW NONL3ICBAHWA HE NO NPEOHIIHAYEHWIO
(BENIOYan NEParpyaKy) NoNLI0BATENEM HNW NGLIM NHUOM, 33 KOTOPLIM NONb30BATENL HECeT
OTBETCTREHHOCTh.

DI‘IpBIIEHEHHHE B Ka4eCTBE CTAaHOapTa TOMEW KpEnNneHWA OOnNsHb cobnwoaTecA.
MocynapcTReHHbIe PYKOBOOAWME MPUHLWNE, KACAWUWHECH OMHUMANEHOMD YTBEDWIBHWA
AKCECCYAPOB TAKHE AOMHHE COBNOaaTLEA,

Mocne OTNRABKA BCE HALWM NPOAYKTEl KOHTROMMPYIOTCA CHCTEMOR YIPABNEHWA B,

B cnyvas HEO0CTA0WMX YACTER Mbl NPMHUMAEM 33NPOC 0 JAMEHE TONBKO C HAKNEAKOR KOHTPONS
Beca.

FapaHTHR AERCTEMTENLHA TONLKD ANA HOBRN (apkonos v akceccyapoe. MouTas crapeix
(papKONOE 3aNpeweH, WED 3T0 MOKET BLZBATL CMEPTENBHLIE TPEBMEI, NOATOMY 3a 370 ACFS
Automotive He HECET OTBETCTEEHHOCTH.

7/16



(CZ) 036-291 Navod k montazi:

1.

Nooakrwd

©

10.

1.

12.

13.

14.

15.

16.

Podle prfilozeného seznamu zkontrolovat jednotlivé soucasti tazného zafizeni. Pokud je to
nezbytné, odstranit ze styénych bodl v zavazadlovém prostoru ochranny prostredek.
Odmontujte zadni naraznik.( 85rouby, 3 blechy)

Na levé strané odmontujte blatnik z umélé hmoty.(2 blechy)

Vyjméte Calounéni zavazadlového prostoru a zadni sténu z umélé hmoty.

Vyjméte skladovaci prehradky.

Na pravé strané vymontuijte postranni ¢alounéni z umeélé hmoty.

Z desky zadni stény odmontujte vybézek rdmu na levé strané (2 Srouby), Sroub na pravé
strané dejte zpét.

Vyvrtejte konec ramu na levé strané vrtakem s prdmérem @ 14 mm tak, jak to uvadi obr. 1.
K mistu vrtani pouzijte oznaceni z vyroby.

RozSifte otvor na vybézku ramu na pravé strané, shora na @ 14 mm, zdola na @ 20 mm, tak,
jak to uvadi obr. 2.

Prevrtejte desku zadni stény vrtdkem s @ 7 mm v bodech svard, tak jak to uvadi obr. 3. Do
otvord umistéte Srouby M6x16, podlozky, podlozky listové pruziny a matice, abyste posilnili
desku zadni stény.

Prevrtejte desku zadni stény smérem od zavazadlového prostoru vrtakem s @ 7 mm pfes
predem pfipravené otvory.

Umistéte levy doplnék (5) do ramu a volné ho pfipevnéte pomoci pfilozenych fixacnich
elementd.

Namontujte pfipeviiovaci desku (6;27) k vybézku ramu na pravé strané pomoci Sroubu
M6x25.

Namontujte doplnék na pravé strané (4;26) pomoci pfiloZzenych fixacnich elementd,
nevynechejte distanéni trubky.

Namontuijte tazny hak (1) mezi dopliikové prvky pomoci pfilozenych fixacnich element, tak,
jak to uvadi nakres.

vnejte tazny hak do prostfedni polohy, a potom pevné utahnéte vSechny Srouby:

M1 (8.8) 79 Nm
M1 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Vystfihnéte naraznik podle pfilozené vystfihové Sablony.

Namontuijte zpét vSechny soucastky, které byly béhem montaze odstranény.

Na téleso tazniho zafizeni namontujte téleso koule (2) a desku drzici zasuvku (3).

Po ujeti zhruba 1000 km dotédhnout vSechny Srouby a matice na vySe uvedené hodnoty
toCivého momentu

Firma ACPS Automotive nenese zodpovédnost za jakoukoliv zavadu na vyrobku zplsobenou
nespravnym zachazenim na strané uzivatele nebo osoby za kterou je zodpovédny.

Montaz tazného zafizeni smi byt vykonané jen v odborné dilné.

Ooris

Y A C PS

(D) 036-291 Anbauanweisung:

10.

11.
12.
13.
14.
15.

16.

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit
Uberprifen. Im Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

Die hintere Stol3stange abmontieren.(8 Schrauben, 3 Federmuttern).
Die linksseitigen Kunststoff-Kotfliigel abmontieren (2 Federmuttern).
Aus dem Kofferraum die Bodenverkleidung sowie die
herausnehmen.

Die Aufbewahrungsbehaltnisse herausnehmen.

Die rechtsseitige Kunststoff-Seitenverkleidung abmontieren.

Von der Ruckwandplatte die linksseitigen Rahmenaufsatze abmontieren (2 Schrauben), die
rechtsseitigen Schrauben zurlickdrehen.

Das Ende des linksseitigen Rahmens mit einem Bohrer @ 14 mm durchbohren, Zeichnung
1 entsprechend. Fur die Bohrstelle die werksseitigen Markierungen nutzen.

Am rechtsseitigen Rahmenaufsatz die Bohrung von oben auf @ 14 mm erweitern, von unten
auf @ 20 mm, Zeichnung 2 entsprechend.

Die Rickwandplatte an den Schweipunkten mit einem Bohrer @ 7 mm durchbohren,
Zeichnung 3 entsprechend. Die Schraube M6x16 in die Bohrung einsetzen, mit den
Unterlegscheiben, den Federringen und der Mutter, damit die Rickwandplatte verstarkt
wird.

Vom Kofferraum aus die Rickwandplatte mit einem Bohrer @ 7 mm durch die zuvor
fertiggestellten Bohrungen durchbohren.

Das linksseitige Zubehoér (5) in den Rahmen einsetzen und lose mit den beigelegten
Verbindungselementen befestigen.

Die Fixierungsplatte (6;27) mit den M6x25-er Schrauben an den rechtsseitigen
Rahmenaufsatz montieren.

Das rechtsseitige Zubehor (4;26) mit den beigelegten Verbindungselementen montieren,
die Distanzhalterrohre nicht vergessen.

Den Schlepphakenkorper (1) zwischen das Zubehdr montieren, mit den beigelegten
Verbindungselementen, der Zeichnung entsprechend.

Den Schlepphaken in der Mitte ausrichten, dann alle Schrauben festziehen:

Kunststoff-Riickwandplatte

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Den StoRdampfer entsprechend der beigelegten Scheidschablone ausschneiden

Alle vorher entfernten Teile wieder an das Auto zurlickmontieren.

Die Schleppkugel (2) und die Steckplatte (3) an den Schlepphakenkdrper montieren.

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen

Fir einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person
aufgrund unsachgemafer Benutzung verursacht wurde, ibernimmt ACPS Automotive keine
Haftung. (art. 185 lid 2 N.B.W.)

Die Montierung des Schlepphakens darf ausschliefllich durch eine Fachwerkstatt
durchgefiihrt werden.

8/16



(E) 036-291 Instrucciones de montaje:

1.

Nogohkwd

©

10.

1.

12.

13.

14.

15.

16.

17.

19.

20.

21.

22.

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede,
retirar el pegamento existente en los puntos de sujeccion.

Desmonte el parachoques posterior.(8 tornillos, 3 broches a presion)

Desmonte el guardafango sintético del lado izquierdo. (2 broches a presién).

Quite la tapiceria del suelo del portaequipaje, y la lamina sintética de la pared posterior

Quite los compartimientos de almacenamiento.

Saque la tapiceria sintética lateral del lado derecho.

Desmonte de la lamina de la pared posterior la prolongacién de la barra del lado izquierdo (2
tornillos), vuelva a poner el tornillo del lado derecho.

Taladre el cabo de la barra del lado izquierdo con taladradora de @ 14 mm en base de la figura
1. Utilice las sefales de fabrica para el lugar a taladrar.

Agrande el hueco de la prolongacién de la barra del lado derecho desde arriba a @ 14 mm,
desde abajo a @ 20 mm, en base de la figura 2.

Taladre a través de la lamina de la pared posterior con taladradora de @ 7 mm en los puntos de
soldadura, en base de la figura 3. En el hueco ponga el tornillo M6x16 con las arandelas
planas, las arandelas de fijacion y la contratuerca, para reforzar la lamina de la pared posterior.
Taladre a través de la Iamina de la pared posterior desde el portaequipaje con taladradora de &
7 mm a través de los huecos antepreparados.

Ponga el accesorio izquierdo (5) en la barra y fijelo con laxitud con los elementos de enlace
adjunto.

Monte la lamina de fijacion (6;27) en la prolongacion de la barra del lado derecho con los
tornillos M6x25.

Monte el accesorio del lado derecho (4;26) con los elementos de enlace adjunto, no se olvide
de los tubos distanciadores.

Monte el cuerpo del gancho de remolque (1) entre los accesorios, con los elementos de enlace
adjunto, en base de la figura.

Ajuste a la posicion central al gancho de remolque, después debe fijar bién todos los tornillos:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M18(8.8) 23 Nm
M6 (8.8) 9,5 Nm

Recorte el parachoques segun el patron de recorte adjunto.

Vuelva a montar todos los accesorios que quité.

Monte la bola de remolque (2) y la lamina de soporte del enchufe (3) al cuerpo del gancho de
remolque.

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los pares de
apriete dados).

ACPS Automotive no asume responsabilidad de ningun tipo por defectos en el producto
causados por o debidos a un uso imprudente, tanto por parte del usuario como de cualquier
persona bajo su responsabilidad (art. 185, parrafo 2 N.B.W. (Cddigo Civil Holandés)).

El montaje del gancho remolque puede ser efectuado solo por oficina profesional.

Ooris

Y A C PS

(DK) 036-291Montagevejledning:

1.

NooakrwN

10.

11.
12.

13.
14.

15.

16.

Fjern de dele og monteringsmaterialer. der sidder pa treekkrogen. Eventuelt kit pa
fastggrelsespunkterne fiernes.

Fjern den bageste kofanger.(8 skruer, 3 clips)

Afmonter den venstre syntetiske kofanger (2 clips).

Fjern bagagerummets betraek og det syntetiske bagplade.

Tag opbevaringsrummene ud.

Fjern den hgjre syntetiske sidebekleedning.

Afmonter den venstre bjaelkeforleengelse fra bagpanelet (2 skruer) og skru den hgjre bolt
tilbage.

Bor den venstre bjeelkes ende med @14 mm som vist pa figur 1. Markeringerne vil vise, hvor
der skal bores.

Bor hullen pa den hgjre bjeelkeforleengelse op til @14 mm fra oven og op til @20 fra undersiden
som vist pa figur 2.

Bor bagpanelet igennem med &7 mm i svejsepunkterne som vist pa figur 3. Placer bolten
M6x16 i hullet inkl. planskiver, fiederskiver og matrikken for at forsteerke bagpanelet.

Bor bagpanelet igennem fra bagagerummet med &7 mm ved markeringerne.

Placer det venstre beslag (5) i bjaelken og fastger det lgst vha. medfeglgende
befeestelseselementer.

Monter befaestelsespladet (6;27) i den hgjre bjeelkeforleengelse vha. bolte M6x25.

Monter det hgjre beslag (4;26) vha. medfglgende befaestelseselementer. Glem ikke
afstandsrgrene.

Monter traekkrogen (1) mellem tilbehgrspladerne vha. medfglgende befeestelseselementer
ifalge tegning.

Juster traekkrogen i midten og efterspaend alle bolte:

M12(8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Skeer kofangeren ud ifglge den medfglgende skabelon.

Saet alle dele pa plads igen.

Monter traekkuglen (2) og stikdasepladen (3) pa tveervangen.

Det er ngdvendigt at efterspaende mgatrikkerne efter ca. 1000 km

ACPS Automotive kan ikke ggres ansvarlig for mangler ved produktet, der er opstaet som
folge af skyld eller ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for
(§ 185, stk. 2 N.B.W. (hollandsk privatret).

Vi anbefaler, at montering udfgres af specialvaerksted.

9/16



(F) 036-291 Description du montage:

1.

Nookwd

©

10.

1.

12.

14.

15.

16.

Séparer les différents éléments d'attelage. Enlever le mastic de protection autour des points de
fixation.

Démonter le pare-chocs arriéere.(8 vis, 3 bouchons)

Démonter le pare-boue en plastique du c6té gauche.(2 bouchons).

Enlever le recouvrement du plancher du coffre et la paroi arriére en plastique.

Enlever les boites de rangement.

Démonter le recouvrement en plastique du cbté droit.

Démonter le prolongement du chéassis du c6té gauche de la paroi arriere (2 vis) et revisser la
vis du cété droit.

Percer le bout de la poutre au c6té gauche par un foret @ 14 mm selon figure 1. Utiliser les
marques d’usine a la place du pergage.

Elargir le trou sur le prolongement de la poutre au coté droit &8 @ 14 mm de haut et @ @ 20 mm
de bas selon figure 2.

Percer la plaque de la paroi arriére par un foret @ 7 mm aux points de soudage selon figure 3.
Introduire vis M6x16 dans le trou avec les rondelles plates, les rondelles a ressort et I'écrou
pour renforcer la plaque de la paroi arriere.

Percer la plaque de la paroi arriere par un foret @ 7 mm par les trous préparés d’avance de la
direction du coffre.

Introduire I'accessoire gauche (5) dans la poutre et fixer-le par les éléments de fixation fournis.
Monter la plaque de fixation (6;27) sur le prolongement de la poutre du cété droit par les vis
M6x25.

Monter I'accessoire du cété droit (4;26) par les éléments de fixation fournis et ne pas omettre
les tuyaux de distance.

Monter le corps de 'attelage (1) parmi les accessoires par les éléments de fixation fournis
selon le dessin.

Orienter I'attelage en position centrale et serrer toutes les vices fixes:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Découper le pare-chocs selon le gabarit de coupe fourni.

Remonter toutes les pieces enlevées sur la voiture.

Monter la boule de I'attelage (2) et la plaque supportant la prise (3) sur le corps de I'attelage.

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction

ACPS Automotive décline toute responsabilité concernant des défauts éventuels de cet attelage
qui seraient causés par une mauvaise utilisation. Seul I'utilisateur est responsable.

Le crochet de remorquage ne peut étre monté que par un garage spécialisé.

Ooris

Y A C PS

(SF) 036-291 Asennusohjeet:

1.

PN WN

©

10.

Pura vetokoukku pakka us ja tarkista listasta, ettd kaikki asennuksessa tarvittavat osat
I0ytyvat. Jos tarpeellista poista alustansuojaus kiinnityskohdista.

Pura takapuskuri.(8 ruuvia, 3 patenttia)

Irrota vasen muovikurasuojus.(2 patenttia).

Irrota tavaratilan lattiamatto ja muovitakaseina.

Irrota sailytyslaatikot.

Irrota oikean puolen muovisivuverhota.

Irrota vasen tankouloke takaseinalevysta (2 ruuvia), kierra oikea ruuvi takaisin.

Poraa vasemman tangon loppupaa @ 14 mm:in poralla kuva 1:n mukaisesti. Kayta tehtaan
merkit poraamiseen

Laajenna oikealla tangon ulokkeella oleva reika ylhalta @ 14 mm:iin, alhaalta @ 20 mm:iin kuva
2:n mukaisesti.

Poraa takaseinadlevy @ 7 mm:in poralla hitsauspisteistd kuva 3:n mukaisesti. Laita M6x16 ruuvi
reikaan litteiden aluslevyjen, jousialuslevyjen ja mutterin kanssa, vahvistaksesi takaseinalevyn.
Poraa takaseinalevy tavaratilan suunnasta @ 7 mm:in poralla esivalmistettujen reikien kautta.
Aseta vasen osa (5) tankoon ja kiinnita se 16ysasti oheisilla sitomaelementeilla.

Asenna kiinnityslevy (6;27) oikeaan tankoulokkeeseen M6x25 ruuveilla.

Asenna oikea osa (4;26) oheisilla sitomaelementeilld, ala unohda valipidikeputket.

Asenna koukko (1) osien valiin oheisilla sitomaelementeilla kuvan mukaisesti.

Aseta vetokoukku keskiasentoon, ja sen jalkeen kirista kaikki ruuvit.

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Leikkaa puskuri oheisen kaavan mukaisesti.

Asenna kaikki irrotetut osat takaisin autoon.

Asenna vetokuula (2) ja pistokkeenpitolevy (3) vetokoukkuun.

Tuhannen kilometrin jalkeen kiristys tarkistettava.

ACPS Automotive ei voida pitdd vastuullisena aine- tai henkildvahingoista, jotka johtuvat
vaarasta asennuksesta tai vaarasta kaytosta (artikla 185 kohta 2 NBW).

Vetokoukun saa asentaa vain ammattihuoltopaja.

10/16



(GB) 036-291 Fitting instructions:

1.

Nogohkwd

©

10.

1.

12.

14.

15.

16.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove
the underseal from around the fitting points of the luggage compartment / frame members.
Dismount the rear bumper.( 8 screws, 3 press studs)

Dismount the left-side synthetic mudguard. (2 press studs) .

Take out the floor lining of the trunk and the synthetic plate of the rear panel.

Take out the storage bins.

Dismount the right-side synthetic side lining.

Dismount the left-side beam extension (2 screws) from the plate of the real panel, rewind the
right-hand screw.

Drill out the end of the left-side beam with a @ 14 mm drill in accordance with Figure 1. Use the
factory marks for the location of drilling.

Enlarge the hole to @ 14 mm from above, to & 20 mm from below on the right-side beam
extension in accordance with Figure 2.

Drill through the plate of the real panel with a @ 7 mm drill at the welding points in accordance
with Figure 3. Insert the M6x16 screw into the hole with the plain washers, spring washers and
nut in order to strengthen the plate of the real panel.

Drill the plate of rear panel with a @ 7 mm drill from the direction of the trunk through the ready-
made holes.

Insert the left-side accessory (5) into the beam and loosely fix it with the attached bonding units.
Mount the retainer plate (6;27) onto the right-side beam extension with M6x25 screws.

Mount the right-side accessory (4;26) with the attached bonding units, do not omit the distance
tubes.

Mount the crossbar (1) between the accessories with the attached bonding units in accordance
with the drawing.

Regolare il gancio di traino in posizione centrale poi stringere tutti i bulloni:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Cut out the bumper in accordance with the attached template.

Remount all the removed parts onto the car.

Mount the towing ball (2) and the socket plate (3) onto the crossbar.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque

ACPS Automotive cannot be held responsible for any defects in the product caused by fault or
by any injudicious use whatever of the user or a person he is liable for. (sect. 185. art. 2 N.B.W.)
Only specialised services are authorised to install drawhooks.

Ooris

Y A C PS

(1) 036-291 Istruzioni di montaggio:

1.

Nogohkwd

©

10.

1.

12.

13.
14.

15.

16.

Aprire l'imballaggio della struttura di traino e controllare il contenutoa fronte dell'elenco
componenti. Se necessario, rimuovere il mastice di protezione intorno ai punti di fissaggio.
Smontare il paraurti posteriore. (8 bulloni, 3 bottoncini di fissaggio)

Smontare il parafango di plastica del lato sinistro. (2 bottoncini di fissaggio).

Togliere la tappezzeria dal pianale del bagagliaio ed il pannello posteriore di plastica.

Togliere gli scomparti contenitori.

Togliere la tappezzeria laterale di plastica del lato destro.

Smontare I'appendice dell’asse di sinistra dal pannello posteriore (2 bulloni), riavvitare il bullone
di destra.

Forare I'estremita dell’asse di sinistra con un trapano dal diametro di 14 mm in base alla figura
1. Utilizzare le indicazioni di fabbrica per il punto del foro.

Allargare il foro sull’appendice dell’'asse di destra dall’alto fino ad un diametro di 14 mm e dal
basso fino a 20 mm, in base alla figura 2.

Perforare il pannello posteriore con un trapano dal diametro di 7 mm nei punti di saldatura in
base alla figura 3. Collocare nel foro il bullone M6x16 con le rondelle piatte, le rondelle a molla
e il dado per rinsaldare il pannello posteriore.

Perforare dal bagagliaio il pannello posteriore con un trapano dal diametro di 7 mm nei fori gia
preparati.

Collocare 'accessorio di sinistra (5) nell’asse e fissarlo senza stringere con gli elementi di
collegamento inclusi.

Montare la lastra di fissaggio (6;27) sull’appendice di destra dell’asse con i bulloni M6x25.
Montare I'accessorio di destra (4;26) con gli elementi di collegamento inclusi, non lasciare fuori i
tubi distanziatori.

Montare il blocco del gancio (1) tra gli accessori con gli elementi di collegamento inclusi in base
al disegno.

Adjust the drag hook into middle position, then tighten all the screws:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M 8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Tagliare il paraurti secondo la sagoma di ritaglio allegata.

Rimontare tutti i pezzi dell’automobile rimossi.

Montare la sfera di traino (2) e la piastra della presa (3) al blocco del gancio di traino.
Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.

La ACPS Automotive declina ogni responsabilita per errato o imperfetto montaggio del
dispositivo di traino, come pure per uso errato o improprio dello stesso.

L’installazione del gancio di traino deve essere effettuata esclusivamente da tecnici
specializzati.

11/16



(N) 036-291 Monteringsveiledning:

1.

Nooakrwd

© ®

10.

1.

12.

13.

15.

16.

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte
befinne seg pa festepunktene.

Demonter den bakre stgtfangeren. (8 bolter, 3 lopper)

Demonter den venstre skvettskjermen i plast (2 lopper).

Fjern det underste dekket og bakveggen i plast fra bagasjerommet.

Fjern beholdere.

Demonter plastdekket fra den hayre siden.

Demonter chassisvangens venstre forlengelse fra bakveggen (2 bolter), og skru den hgyre
bolten tilbake.

Bor gjennom den venstre chassisvangen med en @ 14 mm bor i henhold til bilde 1.

Utvid hullen pa den hgyre chassisvangen til @ 14 mm ovenfra og til @ 20 mm underfra i henhold
til bilde 2.

Bor gjennom bakveggen med en @ 7 mm bor ved sveisepunktene i henhold til bilde 3. Sett
M6x16 bolten samt flate tetninsskiver, sprengskiver og mutteren inn i hullen, for & forstrenge
bakveggsplaten.

Bor gjennom bakveggsplaten fra bagasjerommets side meg en @ 7 mm bor gjennom de
eksisterende hullene.

Sett den venstre delen (5) inn i chassisvangen og fest den Igst ved hjelp av de vedlagte
festeelementene.

Monter festeplaten (6;27) pa chassisvangens hgyre forlengelse ved hjelp av M6x25 bolter
Monter den hgyre delen (4;26) ved hjelp av de vedlagte festeelementene. Glemm ikke
avstandsholderrgrene.

Monter tilhengerfestet (1) mellom delene ved hjelp av de vedlagte festeelementene og i henhold
til bildet.

Zet de trekhaak in het midden en trek alle schroeven vast:

M12(8.8) 79 Nm
M10(8.8) 46 Nm
M8 (8.8) 23 Nm

M6 (8.8)  9,5Nm

Lag en utsparing i statfangeren ved hjelp av den vedlagte sjablongen.

Sett alle demonterte delene tilbake pa plass igjen.

Monter kuledelen (2) og kontaktholderen (3) pa tilhengerfestet.

Det er ngdvendig & etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene)

ACPS Automotive kan ikke stilles ansvarlig for noen mangel ved produktet som kan
forarsakes av skjgdeslas eller ukyndig bruk. Ansvaret er brukerens eget (paragraf 185. ledd 2
i den nederlandske sivilrettslige lovboken

Monteringen av tilhengerfestet skal alltid utfgres pa fagverksted.

Ooris

Y A C PS

(NL) 036-291 Montagehandleiding:

1.

Nogohkwd

©

10.

1.

12.

13.
14.

15.

16.

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel
aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

Demonteer de achterbumper. (8 schroeven, 3 clips)

Demonteer het kunststof spatbord aan de linker kant (2 clips).

Verwijder de bekleding van de bodem van de bagageruimte en de kunststof achterwandplaat
Haal de opbergvakken eruit.

Verwijder de kunststof bekleding aan de rechter kant.

Demonteer de balkverlenging aan de linker kant van de achterwandplaat (2 schroeven), draai
de schroef aan de rechter kant terug.

Doorboor het einde van de balk aan de linker kant met een boor van @ 14 mm aan de hand van
afbeelding 1. Gebruik voor de boorplek de aanduidingen die door de fabriek zijn aangebracht.
Verwijd het boorgat aan de rechter kant op de balkverlenging aan de bovenkant tot @ 14 mm en
aan de onderkant tot @ 20 mm aan de hand van afbeelding 2.

Doorboor de achterwandplaat met een boor van @ 7 mm op de laspunten aan de hand van
afbeelding 3. Plaats in het boorgat schroef M6x16 met de platte onderlegplaatjes, de
veerplaatjes en de moer om de achterwandplaat vast te zetten.

Doorboor de achterwandplaat uit de richting van de bagageruimte met een boor van @ 7 mm
via de van tevoren gemaakte boorgaten.

Plaats het linker onderdeel (5) in de balk en bevestig dit handvast met de meegeleverde
bevestigingsmaterialen.

Monteer de bevestigingsplaten (6; 27) aan de rechter balkverlenging met de schroeven M6x25.
Monteer de onderdelen aan de rechter kant (4; 26) met de meegeleverde
.bevestigingsmaterialen, vergeet de afstandbuizen niet.

Monteer de trekhaak (1) tussen de onderdelen met de meegeleverde bevestigingsmaterialen en
aan de hand van de tekening.

Sett tilhengerfestet i riktig stilling i midten og trekk alle boltene godt til:

M12(8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8)  23Nm
M6 (8.8)  9,5Nm

Verwijder de bumper aan de hand van het bijgevoegde snijsjabloon.

Monteer alle verwijderde onderdelen opnieuw

Monteer de trekkogel (2) en de stekkerplaat (3) aan de trekhaak.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens
gegeven aanhaalmomenten)

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt
zoals veroorzaakt door de schuld of door welk onoordeelkundig gebruik ook van de gebruiker
of een persoon voor wie hij aansprakelijk is (art. 185. lid 2 N.B.W.).

De montage van de trekhaak mag uitsluitend door een erkende garage uitgevoerd worden.

12/16



(PL) 036-291 Instrukcija montazu:

1.

Nogohkwd

©

10.

1.

12.

13.
14.

15.

16.

20.

21.

22.

Nalezy rozpakowac hak holowniczy i akcesoria i doktadnie sprawdzi¢ kazdg czes¢. W okolicy
punktéw umocowania nalezy usung¢ tasme ochronna.

Nalezy zdemontowac¢ zderzak. (8 sruby, 3 zatrzaski mocujgce)

Nalezy zdemontowac lewy btotnik.(2 zatrzaski mocujace).

Nalezy usungé wyktadzine podfogowsg i plastikowg tylng Scianke w bagazniku.

Nalezy wyjaé pojemniki ze schowka.

Zdemontowac plastikowg wyktadzine bocznej $cianki.

Z tylnej plyty Sciennej nalezy zdemontowac¢ lewostronny wystep belki podwozia (2 Sruby),
prawostronng srube nalezy zamontowac z powrotem.

Koniec lewostronnej belki podwozia nalezy przewierci¢ wierttem & 14 mm na podstawie
rysunku nr 1. Do wyznaczenia miejsc wiercenia nalezy wykorzysta¢ fabryczne oznaczenia.
Otwér w wystepie prawostronnej belki podwozia nalezy rozszerzyé¢ od géry do @ 14 mm, od
dotu do @ 20 mm, na podstawie rysunku nr 2.

Tylng ptyte Scienng nalezy rozwiercic¢ wierttem & 7 mm w punktach spawania na podstawie
rysunku nr 3. W otworze nalezy umiescic¢ srube M6x16 wraz z podktadkami ptaskimi,
podktadkami sprezystymi i nakretkami, aby umocowac ptyte.

Tylng ptyte Scienng nalezy rozwierci¢ od strony bagaznika wierttem & 7 mm poprzez wstepnie
wykonane otwory.

Lewy element (5) nalezy umiesci¢ w belce podwozia i luzno zamontowaé za pomocg
elementéw mocujgcych zatagczonych do zestawu.

Plyte mocujaca (6;27) nalezy zamontowaé na wystepie belki podwozia za pomocg $rub M6x25.
Lewy element (4;26) nalezy zamontowa¢ za pomocg elementéw mocujgcych zatgczonych do
zestawu, nie zapominajgc o rurkach dystansowych.

Blok haka holowniczego (1) nalezy zamontowa¢ pomiedzy akcesoria na podstawie rysunku, za
pomoca elementéw mocujgcych zatgczonych do zestawu.

Placera dragkroken i mellersta position, sedan skruva fast samtliga skruvarna:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Nalezy wykonac¢ wyciecie na zderzaku na podstawie zatagczonego szablonu.
Wszystkie usuniete czesc.
Nalezy zamontowaé zaczep kulisty (2) i plyte z gniazdem wtykowym (3) na bloku haka
holowniczego.
Po zamontowaniu haka holowniczego i przebiegu okoto 1000 km nalezy sprawdzi¢ wszystkie
Sruby mocujgce i w razie potrzeby dokreci¢ odpowiednim momentem
ACPS Automotive zapewnia gwarancje, za wyjatkiem uszkodzen powstatych w wyniku
nieprawidtowego uzytkowania. (art.185 lid N.B.W.)

Montaz haka holowniczego moze wykona¢ wytacznie serwis autoryzowany.

Ooris

Y A C PS

(S) 036-291 Monteringsinstruktion:

1.

Nogohkwd

©

10.

1.

12.

13.

14.

15.

16.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behdvs
tag bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.
Montera av den bakre stétfangaren. (8 skruvarna, 3 dubbarna)

Montera av stdnkskarmen, som finns vid den vanstra sidan. (2 dubbarna).

Ta bort tapeten av baggagehyllans golvet, samt den syntetiska skivan av bakvaggen.

Ta bort lagringsfacken.

Montera av den syntetiska sidotapeten, som finns vid den hdgra sidan.

Montera av utspranget av bjalken, som finns vid den vanstra sidan (2 skruvarna), sedan skruva
tillbaka den hdgre skruvan.

Borra genom andan av den vanstra bjalken, med hjalp av borrmaskinen med @ 14 mm
diameter, enligt teckningen 1. Anvanda fabriks-markeringen for att faststélla stallet av
borrningen.

Vidga ut borrhalet, som finns pa det hdgra utspranget av bjalken, ovanifran, med hjalp av
borrmaskinen med @ 14 mm diameter, samt underifran med @ 20 mm diameter, enligt
teckningen 2.

Borra genom skivan av bakvaggen, med hjalp av borrmaskinen med @ 7 mm diameter, vid
svetspunkterna, enligt teckningen 3. Placera skruven M6x16, i borrhalet, samt dom platta
brickorna, dom fjadrande brickorna, och skruvmuttrarna, till férman for att bakvaggen skulle bli
starkare.

Borra genom skivan av bakvaggen, fran riktningen av baggagehyllan, med hjélp av
borrmaskinen med @ 7 mm diameter, genom borrhalen, som har borrats ut pa férhand.
Placera in den vanstra bestandsdelen (5), i bjalken, sedan setta den fast — endast 16sligt —, med
hjalp av dom bifogade bindelementerna.

Montera monteringsskivan (6;27), pa den hdgra utspranget av bjalken, med hjélp av dom
skruvarna M6x25.

Placera in den hdgra bestandsdelen (4;26), med hjalp av dom bifogade bindelementerna, och
uteldmna inte dom avstands-behallare réren.

Montera kroppen av dragkroken (1), mellan bestandsdelarna, med hjalp av dom bifogade
bindelementerna, enligt teckningen.

Nalezy ustawi¢ w pozycji Srodkowej hak holowniczy oraz dokreci¢ wszystkie Sruby:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 ( 8.8) 9,5 Nm

Klippa ut stétfangaren, med hjalp av dom bifogade klipp-schablonen.

Montera tillbaka pa fordonet samtliga bestandsdelar, som hade tagits bort.

Montera dragkulan (2) samt skivan, som behaller avidggaren (3), pa kroppen av dragkroken.
Det ar nodvandigt att dra at bultarna igen efter ungefar 1000 km kérning (enligt angivna
momentangivelser

ACPS Automotive kan inte stéllas till ansvar for fel pa produkten som orsakats av anvandaren
eller genom omddmesldst bruk av produkten av anvéandaren eller en person som han bar
ansvar for (art. 185, paragraf 2 i den nederlandska civilrattsbalken).

Monteringen av dragkroken far utféras endast av fackverkstad

13/16



(H) 036-291 Szerelési utasitas:

1.

NoohkwdN

©

10.

1.

12.

14.

15.

Csomagolja ki a vonohorgot és a tartozékokat, majd vizsgdlja at minden darabjat. Ha
sziikséges, a rogzité pontok teriiletén a védéragasztot tavolitsa el.

Szerelje le a I6kharitot. (8 csavar,3 bolha)

Szerelje le a bal oldali mGanyag sarvédét.(2 bolha)

Vegye ki a csomagtér padlé karpitjat, és a mianyag hatfallemezt.

Vegye ki a tarol6 rekeszeket.

Szerelje ki a jobb oldali mianyag oldalkarpitot.

Szerelje le a hatfallemezrél a bal oldali gerenda nyulvanyt (2 csavar), a jobb oldali csavart
tekerje vissza.

Furja ki a bal oldali gerenda végét @ 14 mm-es furéval az 1. dbra alapjan. Haszndlja a faras
helyéhez a gyari jeldléseket.

Bévitse ki a jobb oldali gerenda nyulvanyon a furatot felllrél & 14 mm-re, alulrél & 20 mm-re, a
2. abra alapjan.

Furja at a hatfallemezt @ 7 mm-es furéval a hegesztési pontokon a 3. abra alapjan. A furatba
helyezze be az M6x16-os csavart a lapos alatétekkel, rugds alatétekkel és az anyaval, hogy
megerdsitse a hatfallemezt.

Furja at a hatfallemezt a csomagtér iranyabol @ 7 mm-es furéval az elére elkészitett furatokon
keresztil

Helyezze be a bal tartozékot (5) a gerendaba és lazan rogzitse a mellékelt kdtéelemekkel.
Szerelje fel a rogzité lemezt (6;27) a jobb oldali gerendanyulvanyra az M6x25-0s csavarokkal.
Szerelje fel a jobb oldali tartozékot (4;26) a mellékelt kdtéelemekkel,ne hagyja ki a tavtartd
csoveket.

Szerelje fel a horogtestet (1) a tartozékok k6zé, a mellékelt kotéelemekkel a rajz alapjan
Igazitsa kbzéphelyzetbe a vonéhorgot, majd hizza fixre az 6sszes csavart:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

Vagja ki a I6kharitot a mellékelt kivagé sablon alapjan.

Szereljen vissza minden eltavolitott alkatrészt az autéra

Szerelje a vondgdmboét (2) és a dugaljtarto lemezt (3) a vondhorogtestre.

Korulbelil 1000 vontatott kilométer utan a vonohorog régzité csavarjainak feszességét
ellendrizni kell, és szlikség esetén utan hizni a megfelel6 nyomatékkal

Az ACPS Automotive garanciat vallal, kivéve a nem rendeltetés szerinti hasznalatbol adédo
hibakért. (art. 185 lid 2 N.B.W)

A vonohorog felszerelését kizarélag szakmihely végezheti.

Ooris

Y A C PS

(RU) 036-291 Yka3aHusi NO MOHTaxy:

1.

Nogohkwd

©

10.

1.

12.

13.

14.

15.

16.

Pacnakyvte dapkon u ero npuHagnexHocTn, a 3aTeM npoBepbTe Kaxayl Aetanb. Ecnu
HY)>XHO, TO B TOYKax cpukcaLmm yaanuTe 3aLluTHYIO HaKnemnky;

OeMoHTupynTe 3agHuin 6amnep. (8 6onTa, 3 uKcHpyoLLKMX knanaHa)

[eMOHTUpYNTE NeBbIii NNacTMaCCOBbIV OPbI3roBUK.(2 PUKCUPYIOLLUX KranaHa).

YpanvTte ApanvpoBKy 6araxHunKa 1 3a4HI0K0 NNacTMacCoBYHO CTEHKY.

Ypanute s4erikn Ana XpaHeHus.

Ypanute nnactMaccoByto GOKOBYHO ApanupoBKYy Ha NEBOW CTOPOHE.

[eMoHTUpyTE C 3afHel CTeHKu NneBbl BbiCTyn G6anku (2 6onTta), 3aBMHTUTE 06paTHO GonT
npaBo CTOPOHbI.

MpoceepnuTe KPOMKy neBon 6anku Apbinem & 14 MM COOTBETCTBEHHO pUCYHKY 1. Ans
onpepneneHns TOMeK CBePreHNns NCMonb3ynTe 3aBOACKYIO pa3MeTKy.

PacwupbTe cBepnunHy Ha npaBoMm BbICTyne Hanku ceepxy Ha @ 14 MM, a cHudy Ha & 20 mm
COOTBETCTBEHHO PUCYHKY 2.

MpoceepnuTe 3a4HI00 CTEHKY Apblnem & 7 MM B TOYKax CBapkW , Ha OCHOBe pucyHka 3. B
CBEpPNVHY 3aBUHTUTE GonT M6x16 BMecTe ¢ NNOCKUMU U NPYXXUHHBIMW NOAKMaAKaMu 1 rankow ¢
Lienbto YKpenneHusi 3agHemn CTEHKM.

MpoceepnnTe 3a4HI00 CTEHKY CO CTOPOHbI BaraxHvka apbinem & 7 MM Yepes npeasaputensHoO
NPUroTOBMEHHbIE CBEPIUHBI.

Bnoxwute neBbliii akceccyap (5) B 6anky, 1 cnerka npMKpenuTe ¢ NOMOLLbHO NPUITOXEHHbIX
KpenexHblX 3N1eMEHTOB.

YcTaHoBUTE hMKCMpYHOLLYIO NNacTuHy (6;27) Ha npaBbli BbICTYN 6arnku ¢ NOMOLLbIO BUHTOB
M6x25.

YcTaHoBwWTe npaBblin akceccyap (4;26) ¢ NOMOLLbI0 NPUIIOXKEHHBIX KPENeXHbIX 3NIEMEHTOB, He
3abyabTech 0 AUCTaHLMOHHBIX Tpybax.

YcTtaHoBuTe Teno dapkona (1) mexay akceccyapamu, C MOMOLLBIO MPUNOXKEHHBIX KPEMEXHbIX
3MEeMEHTOB, Ha OCHOBE PUCYHKA.

YcraHoBuTe dhapkon no LeHTPY, Nocre 3Toro 3aTsHWUTE BCe BUHTbLI [0 ynopa:

M12 (8.8) 79 Nm
M10 (8.8) 46 Nm
M8 (8.8) 23 Nm
M6 (8.8) 9,5 Nm

BbipexxbTe 6amnep cornacHo NpUnoXeHHOMy LIabnoHy Bbipe3aHus.

YcTaHoBWTE 06paTHO BCE CHATbIE KOMMOHEHTHI Ha MaLLUHY.

YcTaHOBWTE TArOBOM LWAPWK (2) 1 NnacTuHy, gepxaluyto wrencenb (3) Ha Teno dhapkona.
Mocne npobera okono 1000 kKM Cc ncnonb3oBaHNeM dapkona HYXXHO MPOBEPUTL 3aTSHKKY BCEX
BVMHTOB KpenneHus chapkona 1, npu Heo6XOAUMOCTH, 3aTsiHYTb UX YCTAHOBMEHHLIM MOMEHTOM
3aTSKKU

ACPS Automotive faét rapaHTuio Ha dhapkorn, Kpome cryyaes, koraa dapkon MCnonb3oBanm
He no Ha3HadveHuto (art. 185 Iid 2 N.B.W);
MoHTax TaroBoro kptoka (dapkona)
crneLuMacTepckuMmn 1 cepBrcamu;

paspellaeTcs  NPOU3BOAWUTL  WUCKIOUUTENbHO

14/16



ﬁf\ @ 14 mm

D
)
Il

)!

036-291

15/16



Normal Bumper

Centre of the bumper

Lower edge of the bumper

Sport Bumper

Centre of the bumper

Sy

125mm

Lower edge of the bumper

036-291

16/16



